
 

  

 

Report on the preliminary 
assessment of WP2 

technology performances for 
upscale to TRL 5 

University of Bologna, Italy 

 

 

  



D2.4 
29/05/2024, V3 

 
 

2 
 

GRANT AGREEMENT NUMBER: 101082048 

PROJECT ACRONYM: MAR2PROTECT 

PROJECT TITLE: “Preventing Groundwater Contamination Related to Global and 
Climate Change through a Holistic Approach Based on Managed Aquifer Recharge” 

PROJECT Duration: 1st December 2022 - 30th November 2026 (48 months) 

WEBSITE: https://mar2protect.eu/ 

PARTNERS AND ASSOCIATED PARTNERS ACRONYMS 

ACRONYM PARTNER 

ADTA ÁGUAS DO TEJO ATLÂNTICO 

AQUATEC 
AFFILIATED ENTITY OF CETAND. WATER PRIVATE COMPANY 

(VEOLIA GROUP), SPAIN 

CETAND CENTRO ANDALUZ DE INVESTIGACIONES DEL AGUA 
[...]
plants do not have an active role, pharmaceutical adsorption to sediments is probably 
the main initial removal process of the compounds from the aquatic environment. 

New experiments in mesocosms scale simulating the estuarine environment are still 
needed to fully understand the process underpinning metal and pharmaceutical 
removal,  including when they are simultaneously present, and most importantly, to 
develop strategies that can enhance this removal. Despite the fact that contaminants 
can be removed from the aquatic environment by adsorption into sediments, 
strategies should be established to remove/eliminate those contaminants from 
sediments to prevent their increasing environmental toxicity as well as to maintain 
this removal in the long term. For metals, this can be achieved by phytoremediation, 
with saltmarsh plants, such as P. australis and J. maritimus showing potential to 
accumulate them. For pharmaceuticals, their removal from sediments will occur 
probably by microbial degradation. Nevertheless, plants can also have a key role here 
as previous studies have shown that microbial communities in vegetated sediments 
are more efficient. 

Obtained results so far, indicate that re-vegetation of estuarine areas could be a 
suitable approach to remove contaminants being introduced in the estuarine aquatic 
environment. This removal will contribute to the good quality of surface waters, 
preventing contaminants from spreading through the estuarine area, from reaching 
coastal areas and eventually from reaching underlying aquifers, thus protecting 
groundwater. 

  



D2.4 
29/05/2024, V3 

 
 

51 
 

3.2 TREATMENT OF LAKE WATER BY MEANS OF RAPID 
SAND FILTRATION AND ULTRAFILTRATION (IHE, DU) 

3.2.1 INTRODUCTION 

The WP2 activities conducted by IHE and DU in Demo Site 1 (DS1) are aimed at 
developing a suitable treatment for the surface water of Lake Valkenburg, so, as to 
produce water suitable for infiltration in dunes and/or for drinking water production. 
The treatment process implemented by IHE and DU is based on combinations of the 
following technologies: 

- Inline coagulation  
- Full coagulation/flocculation  
- Dissolved air flotation (DAF)  
- Rapid sand filtration (RSF) 
- Ultrafiltration (UF) 
- Reverse osmosis (RO) 
- Granular activated carbon (GAC) filtration (in the future) 

These technologies have been organized into two alternative treatment lines, 
illustrated in Figure 3.2.1.1. Inline coagulation is not included in this Figure, as it has 
been dismissed based on preliminary results. The general goal of the proposed 
treatment trains is to remove the following surface water pollutants: natural organic 
matter, suspended solids, and fouling-related parameters. The research activity was 
also aimed at implementing pilot scale monitoring parameters, such as the Bacterial 
Growth Potential (BGP) and the Modified Fouling Index (MFI-0.45 and MFI-UF), aimed 
at monitoring the potential of clogging/fouling of the membrane processes (UF, RO), 
with the ultimate goal to identify operational condition characterized by a 
minimization of the energy consumption and operational costs. 

Given the previous expertise of IHE and DU in surface water treatment, the above-
listed technologies have been scaled up at a pilot scale since the beginning of 
MAR2PROTECT, in a pilot plant articulated in 2 treatment lines, with a total capacity 
of 16 m3/h combined capacity. GAC filtration/adsorption will be added in the 
upcoming months. As for RO, due to operational challenges, a very limited amount of 
data was collected on the quality of the RO effluent during the first reporting period. 
It is also possible that the RO will be moved to a different treatment location (to be 
confirmed by Dunea).  

A pilot plant (16 m3/h) with two pre-treatment lines prior to reverse osmosis (RO) was 
constructed. Initially, the first pre-treatment line comprised inline coagulation 
followed by rapid sand filtration (anthracite and sand) and the second line included 
inline coagulation followed by ultrafiltration UF (7.2 m3/h). The coagulant used is ferric 
chloride (FeCl3). However, Lake Valkenburg has a high concentration of natural 
organic matter (NOM) and DOC ranges from 9-14 mg/L, depending on the season. The 
elevated levels of carbon and other nutrients are anticipated to be potential 
contributors to biofouling within the RO membrane system, given their propensity to 
serve as a substrate for bacterial proliferation and biofilm formation (van der Kooij, 
1992, Jung et al., 2006, Zularisam et al., 2006, Chen et al., 2007, Ghernaout, 2014). At 
present, inline coagulation did not reduce the DOC concentration sufficiently 
(removal was < 15% with inline coagulation and RSF) and hence, it has been replaced 
by full-scale coagulation (with coagulant doses between 10-30 mg/L Fe3+) followed by 
dissolved air flotation (DAF), which feed either rapid sand filtration (RSF) or 
ultrafiltration. 



D2.4 
29/05/2024, V3 

 
 

52 
 

 
Figure 3.2.1.1 Schematic of treatment lines at DS1. NB. Coagulation/flocculation followed by 
dissolved air flotation was introduced in early 2024 to replace inline coagulation. 

Coagulation is frequently applied to remove DOC/NOM. The coagulation efficiency for 
NOM removal will depend on pH, coagulant dose and (rapid and slow) mixing 
conditions, temperature, NOM properties, the presence of divalent cations and 
destabilizing anions and alkalinity (Duan and Gregory, 2003, Matilainen et al., 2010). 
Coagulation is used as a pre-treatment and is usually followed by sedimentation or 
dissolved air flotation and filtration (RSF or UF). 

For waters with elevated NOM levels (TOC > 8 mg/L) (Anderson et al., 2023) as is the 
case with Lake Valkenburg, coagulation/flocculation followed by sedimentation or 
DAF is used as a pre-treatment (Thompson, 2001) before filtration. It should be noted 
that NOM forms low-density flocs with very low settling velocities which need high 
settling time. Hence, when coagulation/flocculation/sedimentation is compared with 
coagulation/flocculation/DAF the former can treat water with low-density particles 
(Edzwald, 2006). Hög et al. (2015) reported the removal of 34% DOC treating river water 
(TOC: 6.2-10.1 mg/L) using FeCl3 (10 mg Fe3+/L with 0.1 mg/L polyacrylamide as 
flocculant aid) and air flotation as a pre-treatment before ceramic membrane 
filtration. Moreover, coagulation/flocculation/DAF can produce water with low 
turbidity (<1 NTU), and reduces DOC and pathogens compared to sedimentation 
(Ladouceur et al., 2023).  

In order to ensure optimal and sustainable operation of infiltration wells and RO 
systems, high-quality feed water is required (Turbidity <1 NTU, TSS <0.1mg/L, DOC <2 
mg/L, AOC < 10 µg ac-C/L, MFI-0.45 < 3-5 s/L2) (van der Hoek et al., 2000, 
Vrouwenvelder et al., 2008, Stuyfzand and Osma, 2019, Pérez-Paricio and Carrera, 
2020). These targets must be achieved consistently during pre-treatment. Hence, 
continuous assessment and monitoring of particulate/colloidal matter as well as 
nutrients (carbon and phosphate) is required to optimize the pre-treatment processes 
(coagulant dosing, mixing, filtration rate, etc) and guarantee good quality feedwater 
for RO and infiltration extending the lifespan of the membranes and reduce 
operational costs of the RO system and infiltration wells. 

3.2.2 TREATMENT OF LAKE WATER BY MEANS OF RAPID SAND 
FILTRATION AND ULTRAFILTRATION 

A) Description of the pilot installation 

A.1 Rapid sand filters 

An overview of the pilot plant installation focusing on the rapid sand filter treatment 
line is presented in Figure 3.2.2.1.  



D2.4 
29/05/2024, V3 

 
 

53 
 

 
Figure 3.2.2.1 Pilot plant schematic – Rapid sand filters treatment line. 

The rapid sand filter unit, presented in Figure 3.2.2.1, consists of four filter columns of 
40 cm diameter each with, 

− a supernatant total height of 2 m; to provide a minimum of 2 mwc head-loss 
at the bottom of the filter, and  

− a dual media filter with sand as the bottom layer and anthracite or granular 
activated carbon (GAC) as the top layer. Moreover, the SF2 media filter height 
is 100 cm whereas it is 125 cm for SF1, SF3, and SF4. 

A solution of ferric chloride FeCl3 is used as a coagulant with a 40 % purity for iron; the 
concentration of iron in the solution is 200 g Fe3+/L. The solution is stored in a dosing 
cabinet and is pumped to the sand filters unit. To set the pump flow, the following 
should be taken into consideration: flow rate of sand filters, coagulation dose desired, 
and concentration of iron in the dosing solution. The table below presents the pump 
flow values for the variation of filtration rate and coagulation dose. 

 For RSF, the head-loss breakthrough which triggers the BW happens at an earlier 
stage than the turbidity breakthrough to avoid compromising the water turbidity 
produced by the RSF unit. However, the DP condition set for automatic BW at the 
pilot does not prevent the RSFs from reaching a turbidity breakthrough. The BW 
stages and duration are as follows:  

− 5 to 10 mins to drain the filters, 
− 10 mins for air BW, and 
− Around 8 mins for water BW. 

A.2 Ultrafiltration 

The Lake Valkenburg pilot also comprises 2 Inge’s UF modules with inline coagulation, 
as a major pre-treatment unit prior to the RO feed.  The capacity of the ultrafiltration 
process line is 7.2 m3/h.  



D2.4 
29/05/2024, V3 

 
 

54 
 

 
Figure 3.2.2.2 UF process scheme and sampling points for monitoring of water quality. 

The UF module mounted in the skid is a patented Multibore® membrane technology, 
which is an in-house development of the manufacturers Inge GmbH, Greifenberg, 
Bavaria Germany. These Multibore® membranes have 7 capillaries of the same 
diameter in a single fiber. Inge boasts that the Multibore® membranes were only 
made in a single step with only one material- PES (polyethersulphone), which 
apparently does not peel away unlike the conventional composite membranes and 
proves to be advantageous in terms of membrane integrity. These are operated in 
dead-end mode and backwashed at periodic intervals. The membrane module at the 
pilot is of 0.9 mm diameter of the capillaries. These membranes are integrated into 
encased pressure vessels, resulting in an array called the inge® dizzer® module (Inge, 
2016).  

Table 3.2.2.1 Lake Valkenburg pilot's UF module. 
Manufacturer: Inge; Model: dizzer® modules with Multibore® 0.9  

Temperature  0 - 40 ⁰C 

Surface area 60 m2 

Filtration flux  60 - 180 (L/m2/h) 

Backwash flux 230- 300 (L/m2/h) 

Operation  Inside out, dead end 

Pore size 0.02 μm 

MWCO 100 kDa 

Recovery 90 - 98 % 

CEB frequency Every 30 – 32 sets 

Filtration pressure (TMP) 0.1 - 1.5 bar 

backwash pressure (TMP) 0.3 - 3.0 bar 

 

Standard inge® modules are operated in two cycles. Filtration bottom followed by 
backwash bottom and filtration top followed by backwash top.  The filtration lasts for 
30 minutes and the hydraulic backwash lasts for 3 minutes (inclusive of valve 
positioning and forward flushes). In total, an Operation Cycle (OC) requires, 33 minutes 
to complete. Meanwhile, the coagulant was dosed inline prior to the UF feed pump, 
to improve the mixing efficiency and homogenization prior to feeding the UF.  



D2.4 
29/05/2024, V3 

 
 

55 
 

 
Figure 3.2.2.3 Illustration of operation cycles (Inge, 2016) 

3.2.2.1 Experimental methods applied onsite 

3.2.2.1.1 Bacterial growth potential (BGP) ATP-based method 

This method measured the ATP from bacteria present in the water to monitor 
bacterial growth. To evaluate the BGP with an initial cell count, samples are 
pasteurized at 70˚C for 30 min and cooled down, before inoculation, in a water bath. 
A natural bacterial consortium from lake water collected for each experiment is added 
as an inoculum to all the pasteurized samples and artificial lake waters. The 
concentration of the inoculum is ~10x103 ICC/mL (measured with flow cytometry) as 
suggested in previous studies (Hammes and Egli, 2005). After inoculation, samples are 
incubated in the dark for 7 days (until decay is observed) at 30˚C and Total and Free 
ATP are measured daily (Figure 3.2.2.4). 

 
Figure 3.2.2.4 BGP procedure. 

It should be considered that the current BGP method was developed for seawater 
(where the higher concentration of salts reduces the luminesce signal). In this study, 
BGP measurements will be performed on lake water with low levels of salinity (EC 820 
µS/cm – 1003 µS/cm) and higher concentrations of organic matter (DOC in seawater 
1-2 mg/L, while DOC in lake water 9-14 mg/L) and total cells compared to seawater 
(North sea water 1.2×106 cells/mL (Abushaban, 2019), while Valkenburg lake water 
average value ranges from 4.1×106 cells/mL, with a maximum value of 15×106 cells/mL). 

3.2.2.1.2 Modified fouling index 0.45 

It considers that pore blocking occurs in three subsequent mechanisms, first, followed 
by cake filtration and finally, cake blocking, or enhanced compression occurs. On the 
contrary to the silt density index, MFI-0.45 can be used to test the particulate fouling 
potential of ultrafiltration permeate (Salinas-Rodríguez 2021). The recommended MFI-
0.45 value to prevent fouling in RO membranes is <1 s/L2 (van der Hoek et al., 2000, 
Vrouwenvelder et al., 2008). 



D2.4 
29/05/2024, V3 

 
 

56 
 

 
Figure 3.2.2.5 Schematic of laboratory apparatus used for MFI-0.45 measurement. 

3.2.2.1.3 Modified fouling index ultrafiltration 

In practice, it was observed that particles <0.45 µm were responsible for fouling. In RO 
systems the main particulate fouling mechanism is cake/gel filtration. Therefore MFI-
UF at constant flux (operation mode in RO) was developed using hollow fibre PAN 13 
kDa membrane and modified using 25 mm PES UF membrane (Boerlage et al., 2003). 
MFI-UF depends on pore size, the smaller the pore size, the higher the MFI-UF value 
and during this research 10 kDa membranes will be used during the measurements. 

 
Figure 3.2.2.6 Schematic of laboratory apparatus used for MFI-UF measurement. 

B) RESULTS 

In the following figures, the average results of the various monitoring campaigns in 
the reporting period are presented for the target parameters, namely:  

• Natural organic matter characterization: liquid chromatography coupled with 
organic carbon detection (LC-OCD) 

• Biological fouling: assimilable organic carbon (AOC) and bacterial growth 
potential (BGP)  

• Phosphate (PO4-P) 
• Physical parameters: suspended solids, turbidity 
• Particulate and colloidal fouling: modified fouling index (MFI-0.45) and MFI-UF. 

It is important to mention that the dissolved air flotation unit was introduced in early 
2024 to replace the inline coagulation process due to its limited effect on performance 
and water quality produced at the pilot. 

Remark: In some of the results, UF permeate and RO feed concentration values are 
reported. In between these two sampling points, there is a buffer tank that may 
influence the water quality over time. 



D2.4 
29/05/2024, V3 

 
 

57 
 

 
Figure 3.2.2.7 Fractions of natural organic matter, measured by LC-OCD a) Period 2022-2023 
without DAF, b) Period 2024 where DAF was introduced before RSFs and UF. 

There is a significant effect on the removal of natural organic matter by full 
coagulation/flocculation followed by dissolved air flotation versus inline coagulation. 
In addition, no significant difference was observed between RSF and UF processes. 
DOC was removed 20% by UF while 16% by the RSF treatment line; this value increased 
to about 50% when full coag/floc/flotation started to work in 2024. The biopolymers 
fraction of NOM is about 70% removed by UF while 30-50% by the RSF treatment line. 
Humic substances were removed about 20% by inline coagulation followed by UF or 
RSF but the performance increased to about 65% when full coagulation/flocc/flotation 
was installed. 

 
Figure 3.2.2.8 Assimilable organic carbon (AOC) (left) and preliminary bacterial growth 
[...]
the electrical conductivity of the irrigation water at the trial site. The trial extended 
over a period of 3 months, from August to November 2023. Soil profile pits were dug 
to assess root development and determine root volume. Sub-soil compaction was 
further determined. Soil samples were collected for chemical characterization. Water 
samples representing pre- and post- HumeFlo + MacroPlex treatment were also 
collected. Only the HumeFlo system of the FERT-ROOT technologies was evaluated in 
this trial. The soil biostimulants were not implemented to assess the effect of only the 
HumeFlo system on soil structure.  

A4) Application of the FERT-ROOT soil biostimulants in laboratory-scale soil 
columns  

Laboratory scale experiments were set up to assess the effectiveness of the soil 
biostimulants to immobilise nutrients with the use of soil columns. The columns were 
filled with sandy soil collected from the Phillipi Horticultural Area FERT-ROOT site and 
flushed with 5 L of reverse osmosis water to remove unbound nutrients. The trial 
included a control group in which a fertiliser mixture containing nitrate and 
phosphate was administered, and a treatment group, where the same mixture was 
added together with the FERT-ROOT biostimulants. Leachates from all columns were 
collected and submitted for analysis to determine whether nutrient leaching was 
impacted by the FERT-ROOT biostimulants. Only the FERT-ROOT biostimulants were 
evaluated in the column test, as the HumeFlo system requires large volumes of water 
to reach operational concentrations of the produced free radicals. Additionally, the soil 
column tests cannot be conducted on the HumeFlo system, as the preparation of the 
columns disturbs the soil structure, making soil compaction evaluation unreliable.  

B) RESULTS  

B1) Implementation of the integrated FERT-ROOT system in a vegetable farm in 
the Philippi Horticultural Area   

Unfortunately, results obtained from the Philippi FERT-ROOT site are not sufficient for 
reporting, due to practical challenges encountered during the test, including theft 
and vandalism. In particular, pipes were broken and the valves of all the irrigation lines 
coupled to the FERT-ROOT experimentation were removed to harvest copper parts 
for re-selling. This incident resulted in the loss of months of data and the need for a 
complete restart of trials. The consequent additional demands of repeated trials have 
created a negative sentiment with the farmer and he is no longer willing to allow 
future experimentation on his land. Therefore, two additional experimental sites that 
also fall within the Cape Flats Aquifer catchment area have been identified for future 
experiments. These sites are in safer and more controlled areas, where theft and 
vandalism would be less likely. These possible sites also pose the advantage that drip 
irrigation is used and installed in such a way that the soil biostimulants could be 



D2.4 
29/05/2024, V3 

 
 

63 
 

administered with minimal effort to the commercial farmer who would incorporate 
the technologies in his conventional crop production programs.   

B2) Application of the FERT-ROOT soil biostimulants in a strawberry field trial   

The results obtained from a trial evaluating the  FERT-ROOT soil biostimulants in 
strawberry fields show promise in terms of stimulating soil biology and immobilising 
nutrients within the root zone. The average soil CO2 levels of biostimulant-treated 
plots increased from 5.3 ppm to 7.2 ppm after a 12-week treatment, compared to a 
change of only 0.2 ppm in the control field. The data indicate increased biological 
activity in response to biostimulant treatment. Soil electrical conductivity changes 
suggest improved nutrient immobilization in the root zone, whereas, leaf petiole sap 
NO3 levels showed an increase in nitrate uptake in the biostimulant-treated field 
relative to the control. As the final indicator of biostimulant effectiveness, fruit weight 
was significantly higher in the treated section than in the control. The increased 
nutrient immobilisation in the root zone, as well as the increased uptake of nitrate and 
the higher fruit yield, show the potential of the soil biostimulants to ultimately reduce 
leaching of nutrients without compromising crop yield. Additionally, the data 
suggests the technology could potentially reduce the initial fertilizer inputs, without 
compromising final crop yield.  

B3) Application of the HumeFlo / MacroPlex technology in a citrus field trial   

The HumeFlo oxidation system drives the breakdown of carbonates to free-bound 
cations such as calcium, potassium and magnesium, where calcium is known to 
enhance aggregate formation. With more free cations in the irrigation water, it allows 
for the formation of aggregates, the process where negatively charged soil particles 
are clumped together with positively charged cations by the electrostatic forces, 
increasing pore size between soil particles and ultimately alleviating sub-soil 
compaction.  In the citrus trial, the HumeFlo treated water contained higher 
concentrations of calcium, potassium and magnesium, and decreased carbonate 
levels, indicating effective oxidation. Sub-soil compaction was completely alleviated 
three months after the HumeFlo treatment. With the alleviation of sub-soil 
compaction, the root volume per 100 m of citrus row was calculated to have increased 
from 7.07 m3 to 28.26 m3. Conversely, the control section received untreated irrigation 
water and showed no improvement in subsoil compaction and root development. The 
significant increase in root volume obtained in the HumeFlo-treated trees indicates a 
high potential for increased nutrient uptake and ultimately less nitrate and phosphate 
leaching.   

B4) Application of the FERT-ROOT soil biostimulants in laboratory-scale soil 
columns  

The column tests were initiated after the Phillipi trial was terminated due to theft, in 
order to continue testing on the effectiveness of FERT-ROOT in the sandy soils of the 
region. Final results are not available yet and trials are ongoing. The technique still 
requires further optimisation for successful evaluation of the soil biostimulants' ability 
to immobilise nutrients.  

3. CONCLUSIONS AND INDICATIONS FOR SCALE UP IN THE DEMO 
SITES  

Based on the results obtained from the field trials, the FERT-ROOT technologies show 
promise for the mitigation of the leaching of agriculturally applied nitrate and 
phosphate to groundwater sources. The reduced soil compaction and better soil 
structure resulting from FERT-ROOT implementation promote better root 
development, enabling the extraction of more nutrients from the soil and leaving 



D2.4 
29/05/2024, V3 

 
 

64 
 

fewer nutrients to leach into groundwater. Additionally, the complexation or chelation 
of nutrients with the organic molecules induced by MacroPlex and the supply of soil 
biostimulants immobilise nutrients within the root zone, allowing for higher nutrient 
uptake by the better-developed roots, ultimately mitigating fertiliser leaching. The 
principle on which the FERT-ROOT technologies work does not accommodate well to 
small-scale assessment, especially the HumeFlo system, as it requires a minimum 
flow rate of irrigation water of 30 m3/h. Small-scale pot trials are also unfeasible to 
assess the HumeFlo system as the preparation of soil/sand for pot trials disrupts soil 
structure and would not be an accurate representation of how the technology 
influences soil characteristics in the field. Therefore, the MAR2PROTECT FERT-ROOT 
tests were conducted mainly at the field level.  

An important lesson learned from the SU field trials is that the weather conditions 
highly influence the successful implementation of both FERT-ROOT technologies, as 
wind speed at the time of irrigation and soil biostimulant application influences the 
delivery success rate of both the treated irrigation water and the soil biostimulants. As 
a result of the theft and vandalism that occurred in the Phillipi farm where the 
complete FERT-ROOT system (HumeFlo/MacroPlex + FERT-ROOT biostimulants) was 
tested at field level, two additional sites for field testing were identified, and the 
corresponding results will be presented in month 36. In this Deliverable, only the 
results relative to the field testing of the components of FERT-ROOT taken separately 
were presented (HumeFlo/MacroPlex in one field trial, FERT-ROOT biostimulants in 
another). 

  



D2.4 
29/05/2024, V3 

 
 

65 
 

5. CONCLUSIONS 
The MAR2PROTECT partners conducted during months 1-18 an intense research 
activity in the framework of WP2, leading to the following preliminary conclusions. 

A) Removal and biodegradation of (micro)pollutants from treated wastewater 
before their use for managed aquifer recharge. 

Adsorption, tested in wastewater samples from Demo Sites 2 (Oued Souhil), 3 (Frielas) 
and 4 (Emilia Romagna), proved to be a very effective process for the removal of a 
large spectrum of PFAS and pharmaceuticals. In addition to commercial materials, 
such as activated carbon and polymeric resins, a wide range of innovative materials 
produced by MAR2PROTECT partners was tested: Molecularly Imprinted Polymers 
(MIPs), biochars obtained from agricultural residues, adsorbents obtained from 
agricultural biomasses and ionic liquids. So far, the best results were obtained with 
biochar derived from palm leaves (Demo Site 2), a sorbent derived from Juncus 
Maritimus (Demo Site 3) and activated carbon (Demo Site 4). An innovative approach 
to regenerate biomass-based saturated sorbents based on the use of lignin-lytic fungi 
is under development in Demo Site 2 with preliminary positive results. Thus, 
adsorption is considered suitable for scale-up in these 3 Demo Sites. The final choice 
of the materials to be implemented in each Demo Site will be made during months 
19-30, on the basis of further tests conducted in continuous flow mode with real 
WWTP effluents. 

Biodegradation was tested in wastewater samples from Demo Sites 3 (Frielas) and 4 
(Emilia Romagna), targeting different pharmaceutical compounds: ibuprofen, 
diclofenac and carbamazepine. Different bioreactor types were tested: 

• anaerobic-aerobic sequencing batch reactor: only limited biodegradation of 
diclofenac was attained; 

• batch tests preliminary to the development of a membrane-aerated biofilm 
reactor: a consortium capable of rapidly degrading up to 10 mg/L of ibuprofen 
was developed; 

• 3D printed biofilms: a consortium capable of rapidly degrading up to 6 mg/L 
of ibuprofen was developed, but the results are similar to those of the non-3D 
printed indigenous consortium of Demo Site 4. 

On the basis of these results, there is a preliminary indication that these approaches 
for pharmaceutical biodegradation are not yet ready for scale-up in an operational 
environment. However, this point will be further assessed in month 24 on the basis of 
the latest research results. 

Hybrid Constructed wetlands were tested on synthetic wastewater mimicking the 
actual WW of Demo Site 2. Preliminary results indicate the attainment of high 
removals of BOD, COD, suspended solids, ammonium, nitrate and total coliforms. This 
technology appears to be suitable for scale-up in Demo Site 2. 

The implementation of nanofiltration and reverse osmosis for the desalination of 
brackish wastewater is under development for a potential implementation in Demo 
Site 2. The pilot plant is powered by a photovoltaic system. Preliminary results indicate 
salt rejections in the 92-95% for NF, and 97-99% for RO. Energy consumption is in the 
1.4-4 kWh/m3 range, depending mainly on water salinity. The 34 m2 photovoltaic 
system resulted to be sufficient to provide in all seasons the energy required by the 
desalination process in the case of WW with a salinity of 2.6 g/L. Conversely, the energy 
required by the desalination of water with 5 g/L of salts was completely supplied by 



D2.4 
29/05/2024, V3 

 
 

66 
 

the PV panels only during the summer.  The development of an innovative approach 
for brine phytodesalination through the irrigation of halophytes is in progress. 

B) Removal and biodegradation of (micro)pollutants from surface waters before 
their use for managed aquifer recharge. 

IHE and DU implemented two technology trains for the treatment of lake water in 
Demo Site 1 before its use for MAR: a) coagulation/flocculation + dissolved air 
flotation + sand filtration (+ adsorption on activated carbon, ongoing); b) 
coagulation/flocculation + dissolved air flotation + ultrafiltration + reverse 
osmosis. Both treatment trains were rapidly scaled up at pilot scale (16 m3/d 
combined capacity) during months 1-18. Both treatment lines showed promising 
results in terms of removal of assimilable organic carbon, phosphate and suspended 
solids. The UF/RO treatment allowed to attain a higher removal of suspended solids 
and particulate and colloidal matter. The final choice between the two alternative 
treatment lines will be made on the basis of i) the produced water quality for 
infiltration and ii) the performance of the two treatment lines in terms of reliable, and 
robust operation. 

CIIMAR is developing in Demo Site 7 an innovative phytoremediation/revegetation 
approach for the decontamination of surface water and sediments in a saltmarsh. Two 
types of saltmarsh plants were tested, J. maritimus and P. australis. The lab-scale tests 
indicate that the integrated action of plant uptake, adsorption on sediments and 
biodegradation by the rhizosphere microbial community is very effective in the 
removal of both pharmaceuticals (ketoprofen and venlafaxine) and heavy metals (Cu 
and Cd), with marked accumulation of Cu and Cd in the tissues of both plants. The 
results obtained during months 1-18 indicate that this technology is suitable for scale-
up in Demo Site 7. 

C) Reduction of fertilizer leaching into groundwater: the FERT-ROOT technology 

Unfortunately, the main field test for the assessment of the integrated FERT-ROOT 
technology (HumeFlo / MacroPlex irrigation water treatment system + The FERT-
ROOT soil biostimulants AminoFix-3000 and Nitro-15) did not lead to any result, due 
to theft and vandalism that occurred in the selected farm. However, the field 
assessment of the components of FERT-ROOT taken separately yielded very positive 
results: the application of HumeFlo/MacroPlex in a citrus field test led to a marked 
increase of root volume and of the crop capacity to uptake cations and anions, and 
the application of the FERT-ROOT biostimulants in a strawberry field test led to a 
strong accumulation of nitrate in leaves and a marked increase in crop yield. In 
addition, laboratory column tests for the assessment of the FERT-ROOT biostimulants 
and a new field test for the assessment of the integrated FERT-ROOT technology 
(HumeFlo / MacroPlex irrigation water treatment system + The FERT-ROOT soil 
biostimulants AminoFix-3000 and Nitro-15) were set up. The results will be presented 
at the end of the second reporting period. 

In relation to the upcoming scale-up of technologies in the Demo Sites, the results 
presented in this Deliverable show that in Demo Sites 1 and 5 the technologies were 
already scaled up in operational environments with encouraging results. In addition, 
technologies that are almost ready for field implementation in Demo Sites 2, 3, 4 and 
7 have already been developed and identified: adsorption, constructed wetlands, 
desalination, and phytoremediation/re-vegetation. As for Demo Site 6, dedicated to 
the field assessment of managed aquifer recharge by Cetaqua, no implementation of 
water treatment technologies before water use for MAR is planned, according to the 
project’s Grant Agreement. 



D2.4 
29/05/2024, V3 

 
 

67 
 

 

6. BIBLIOGRAPHY 
Acharee Kaewlaoyoong, Chih-Yu Cheng, Chitsan Lin, Jenq-Renn Chen, Wen-Yen 
Huang, Pongsert Sriprom, (2020) White rot fungus Pleurotus pulmonarius enhanced 
bioremediation of highly PCDD/F-contaminated field soil via solid state fermentation, 
Science of The Total Environment,Volume 738,139670, 
https://doi.org/10.1016/j.scitotenv.2020.139670. 

Buratti, S.; Rinaldi, F.; Calleri, E.; Bernardi, M.; Oliva, D.; Malgaretti, M.; De Girolamo, G.; 
Barucco, B.; Girometta, C.E.; Savino, E. (2023) Ganoderma resinaceum and 
Perenniporia fraxinea: Two Promising Wood Decay Fungi for Pharmaceutical 
Degradation. J. Fungi, 9, 555. https://doi.org/10.3390/jof9050555 

Akintola, A.T., Ayankunle, A.Y. 2023.  Improving Pharmaceuticals Removal at 
Wastewater Treatment Plants Using Biochar: A Review. Waste Biomass Valor 14, 
2433–2458 https://doi.org/10.1007/s12649-023-02070-2 

Almeida, C.M.R., Dias, A.C., Mucha, A.P., Bordalo, A., Vasconcelos, M.T.S.D. (2009). Study 
of the influence of different organic pollutants on Cu accumulation by Halimione 
portulacoides, Estuarine Coastal and Shelf Science, 85, 627-632 

Asif, M.B., Hai, F.I., Singh, L. 2017. Degradation of Pharmaceuticals and Personal Care 
Products by White-Rot Fungi - a Critical Review. Curr Pollution Rep 3, 88–103. 
https://doi.org/10.1007/s40726-017-0049-5 

Benstoem, F., Nahrstedt, A., Boehler, M., Knopp, G., Montag, D., Siegrist, H., Pinnekamp, 
J., 2017. Performance of granular activated carbon to remove micropollutants from 
municipal wastewater—A meta-analysis of pilot- and large-scale studies. 
Chemosphere 185, 105–118. https://doi.org/10.1016/j.chemosphere.2017.06.118 

Burzio, C., et al., (2022). Removal of organic micropollutants from municipal 
wastewater by aerobic granular sludge and conventional activated sludge. J Hazard 
Mater, vol. 438, doi: 10.1016/j.jhazmat.2022.129528. 

Carvalho, S. F., Pereiro, A. B., Araújo, J. M. M. (2024). Simultaneous Purification of 
Human Interferon Alpha-2b and Serum Albumin Using Bioprivileged Fluorinated 
Ionic Liquid-Based Aqueous Biphasic Systems. Int. J. Mol. Sci., 25, 2757. 
https://doi.org/10.3390/ijms25052751 

Carvalho, P.N., Basto, M.C.P., Almeida, C.M.R. (2012) Potential of Phragmites australis 
for the removal of veterinary pharmaceuticals from aquatic media, Bioresource 
Technology, 116, 497–501 

Corwin, C.J., Summers, R.S., 2010. Scaling Trace Organic Contaminant Adsorption 
Capacity by Granular Activated Carbon. Environ. Sci. Technol. 44, 5403–5408. 
https://doi.org/10.1021/es9037462 

Cunha, P., Gorito, A.M., Fernandes, J.P., Mucha, A.P., Almeida, C.M.R. (2024). Saltmarsh 
plants role in metals retention and the potential of vegetation for metal removal in 
the long term. Nature-Based Solutions, 5, 100110, 
https://doi.org/10.1016/j.nbsj.2024.100110 

Dias, S., Correia, B., Fraga-Santiago, P., Silva, C., Baptista, P.C., Gomes, C.R., Almeida, 
C.M.R. (2020). Potential of an estuarine salt marsh plant (Phragmites australis (Cav.) 
Trin. Ex Steud) for phytoremediation of bezafibrate and paroxetine, Hydrobiologia, 
848(14), 3291-3304, 10.1007/s10750-020-04245-7 

Ferreira, B. L., Ferreira, D. P., Borges, S. F., Ferreira, A. M., Holanda, F. H., Ucella-Filho, J. 
G. M., Cruz, R. A. S., Birolli, W. G., Luque, R., Ferreira, I. M. (2023). Diclofenac, ibuprofen, 

https://doi.org/10.1016/j.scitotenv.2020.139670
https://doi.org/10.3390/jof9050555
https://doi.org/10.1007/s12649-023-02070-2
https://doi.org/10.1007/s40726-017-0049-5
https://doi.org/10.1016/j.chemosphere.2017.06.118
https://doi.org/10.3390/ijms25052751
https://doi.org/10.1021/es9037462
https://doi.org/10.1016/j.nbsj.2024.100110


D2.4 
29/05/2024, V3 

 
 

68 
 

and paracetamol biodegradation: overconsumed non-steroidal anti-inflammatories 
drugs at COVID-19 pandemic. Frontiers in microbiology, 14, 1207664. 

Ferreira, B. L., Ferreira, D. P., Borges, S. F., Ferreira, A. M., Holanda, F. H., Ucella-Filho, J. 
G. M., Cruz, R. A. S., Birolli, W. G., Luque, R., Ferreira, I. M. (2023). Diclofenac, ibuprofen, 
and paracetamol biodegradation: overconsumed non-steroidal anti-inflammatories 